

Product Licence Number	Company Name	Product Name	Active Ingredients	Indications	Date of Authorisation
				indicated as an adjunct to general anaesthesia, to facilitate endotracheal intubation and to relax skeletal muscles during surgery or controlled ventilation. Prescription Only Medicine	1996
04517/0022	Nycomed (UK) Limited	Brexidol Tablets	Piroxicam Beta-Cyclodextrin 191-200 mg	Rheumatic and inflammatory conditions, particularly in the acute painful phase: arthritis and related disorders (e.g. rheumatoid arthritis, osteoarthritis); acute musculo-skeletal disorders (tendinitis, bursitis, post-traumatic pain). Prescription Only Medicine	21st August 1996
04569/0294	Generics (UK) Limited	Captopril Tablets 12.5 mg	Captopril 12-500 mg	* Hypertension—Captopril Tablets are indicated for the first line treatment of mild to moderate hypertension. In severe hypertension it should be used where standard therapy is ineffective or inappropriate. * Congestive Heart Failure—Captopril Tablets are indicated for the treatment of congestive heart failure. The drug should be used together with diuretics and where appropriate, digitalis. * Myocardial Infarction—Captopril Tablets are indicated following myocardial infarction in clinically stable patients with asymptomatic left ventricular dysfunction to improve survival, delay onset of symptomatic heart failure, reduce hospitalisations for heart failure, and reduce recurrent myocardial infarction and coronary revascularisation procedures. Determination of cardiac function by radionuclide ventriculography or echocardiography should be undertaken prior to initiation of preventive treatment with Captopril Tablets in postmyocardial infarction patients. Prescription Only Medicine	25th November 1996
04569/0295	Generics (UK) Limited	Captopril Tablets 25 mg	Captopril 25-000 mg	See PL04569/0294. Prescription Only Medicine	25th November 1996
04569/0296	Generics (UK) Limited	Captopril Tablets 50 mg	Captopril 50-000 mg	See PL04569/0294. Prescription Only Medicine	25th November 1996
04569/0335	Generics (UK) Limited	Ranitidine Tablets BP 150 mg	Ranitidine Hydrochloride 168-000 mg	For the treatment of duodenal ulcer and benign gastric ulcer, including that associated with non-steroidal anti-inflammatory agents. In addition, Ranitidine Tablets BP are indicated for the prevention of NSAID-associated duodenal ulcers. Ranitidine Tablets BP are indicated for the treatment of duodenal ulcers associated with Helicobacter Pylori. Ranitidine Tablets BP are also indicated for the treatment of post-operative ulcer, Zollinger-Ellison syndrome and oesophageal reflux disease including long term management of healed oesophagitis. Other patients with chronic episodic dyspepsia, characterised by pain (epigastric or retrosternal) which is related to meals or disturbs sleep but is not associated with the preceding conditions may benefit from ranitidine treatment. Ranitidine Tablets BP are indicated for the following conditions where reduction of gastric secretion and acid output is desirable, the prophylaxis of gastro-intestinal haemorrhage from stress ulceration in seriously ill patients, the prophylaxis of recurrent haemorrhage in patients with bleeding peptic ulcers and before general anaesthesia in patients considered to be at risk of acid aspiration (Mendelson's syndrome), particularly obstetric patients during labour. Prescription Only Medicine.	24th October 1996
04569/0336	Generics (UK) Limited	Ranitidine Tablets BP 300 mg	Ranitidine Hydrochloride 336-000 mg	See PL 4569/0335. Prescription Only Medicine.	24th October 1996
04569/0346	Generics (UK) Limited	Timolol Maleate Ophthalmic Solution 0.25%	Timolol Maleate 0.342 wv	The reduction of elevated intra-ocular pressure in the following conditions: Ocular Hypertension; Open angle glaucoma, including patients with aphakia; Secondary glaucoma in some patients. Prescription Only Medicine.	8th November 1996
04569/0347	Generics (UK) Limited	Timolol Maleate Ophthalmic Solution 0.5%	Timolol Maleate 0.684 wv	See PL 04569/0346. Prescription Only Medicine.	8th November 1996
04986/0004	Tad Pharmazeutisches Werk	Aciclovir 200mg Tablets	Aciclovir 200-000 mg	Management of herpes simplex,	22nd November